



Number: GZHT90107221

Applicant: LINAN QINGHONG RUBBER&PLASTIC CO., LTD Date: Mar 18, 2009
ZHEJAING LINAN HENGBAN
ZHEN QUANKOU CUN LIN
CHANG KOU
Attn: OLIVER ZHOU

Sample Description:

Three (3) pairs of submitted sample said to be Long Boots in Black.
Size : 9#
Standard : ASTM
Date Received/Date Test Started : Mar. 12, 2009

Conclusion:

Toe Cap Impact Resistance For Whole Shoe	M
Toe Cap Compression Resistance For Whole Shoe	M

Note : M = Meet client's requirement F = Below client's requirement
 # = No specified requirement N/A = Not applicable

Should you have any query on this report, you may contact at gzfootwear@intertek.com

Authorized By:
For Intertek Testing Services
Shenzhen Ltd.

Huang Ning, Andy
Senior Manager



Number: GZHT90107221

Tests Conducted (As Requested By The Applicant)

1 Toe Cap Impact Resistance For Whole Shoe (ASTM F2412: 2005, I75):

		<u>ASTM F2413</u>
		<u>Requirement</u>
Left:	20.7 mm	≥ 12.7 mm
Left:	22.9 mm	
Right:	22.7 mm	

2 Toe Cap Compression Resistance For Whole Shoe (ASTM F2412: 2005, C75):

		<u>ASTM F2413</u>
		<u>Requirement</u>
Right:	23.3 mm	≥ 12.7 mm
Right:	23.8 mm	
Left:	24.3 mm	

Number: GZHT90107221

Tests Conducted (As Requested By The Applicant)

